SPORTON LAB.

FCC RF Test Report

Report No. : FR480902E
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Ref Level 10.00 dBm  Offset 16.48 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -11.94 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -32,550 MHz 200,000 kHz 6.81722 GHz -62,55 dBm -50,60 dB -10.60 dB
-32.550 MHz -21.700 MHz 200.000 kHz 6.82257 GHz -62.81 dBm -50.86 dB -11.00 dB
-21.,700 MHz -11,850 MHz 200,000 kHz 6.84312 GHz -50,98 dBm -39.04 dB -19.01 dB
-11.850 MHz -10.850 MHz 200.000 kHz 6.84319 GHz -50.42 dBm -38.47 dB -19.17 dB
10.850 MHz 11,850 MHz 200,000 kHz 6.86685 GHz -50,86 dBm -38,92 dB -19.02 dB
11.850 MHz 21.700 MHz 200.000 kHz 6.86686 GHz -50.41 dBm -38.46 dB -18.45 dB
21,700 MHz 32,550 MHz 200,000 kHz 5,88744 GHz -62,65 dBm -50,71 dB -10.83 dB
32.550 MHz 50.000 MHz 200.000 kHz ©6.89594 GHz -52.01 dBm -50.07 dB -10.07 dB
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Ref Level 10.00 dém Offset 16.61 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -11.95dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -32,250 MHz 200,000 kHz 6.80630 GHz -62,36 dBm -50,42 dB -10.42 dB
-32.250 MHz -21.500 MHz 200.000 kHz 6.82278 GHz -62.78 dBm -50.83 dB -10.87 dB
-21.500 MHz -11,750 MHz 200,000 kHz 6.84322 GHz -49,75 dBm -37.80 dB -17.77 dB
-11.750 MHz -10.750 MHz 200.000 kHz ©6.84330 GHz -49.14 dBm -37.19dB -18.09 dB
10,750 MHz 11,750 MHz 200,000 kHz 5.86674 GHz -49,88 dBm -37.94 dB -18.04 dB
11.750 MHz 21.500 MHz 200.000 kHz 6.86682 GHz -49.42 dBm -37.47 dB -17.42 dB
21,500 MHz 32,250 MHz 200,000 kHz 6.88725 GHz -62,56 dBm -50,61 dB -10.62 dB
32,250 MHz 50,000 MHz 200,000 kHz 6.90439 GHz -651,98 dBm -50,03 dB -10.03 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR480902E

11BE20MIMO_Ant0_6875
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Spectrum Emission Mask Standard: None

Peak Power -11.91 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -32,250 MHz 200,000 kHz 6.83000 GHz -62,23 dBm -50,32 dB -10.32 dB
-32.250 MHz -21.500 MHz 200.000 kHz 6.84279 GHz -62.57 dBm -50.67 dB -10.70 dB
-21.500 MHz -11,750 MHz 200,000 kHz 6.86320 GHz -49,33 dBm -37.43 dB -17.39 dB
-11.750 MHz -10.750 MHz 200.000 kHz 6.86329 GHz -48.01 dBm -36.11dB -16.81 dB
10,750 MHz 11,750 MHz 200,000 kHz 5,88673 GHz -49,37 dBm -37.47 dB -17.97 dB
11.750 MHz 21.500 MHz 200.000 kHz 6.88675 GHz -50.22 dBm -38.32 dB -18.31 dB
21,500 MHz 32,250 MHz 200,000 kHz 6.90703 GHz -62,01 dBm -50,11 dB -10.36 dB
32,250 MHz 50.000 MHz 200.000 kHz 6.91832 GHz -51.69 dBm -49.78 db -2.78 dB
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Peak Power -11.79 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |

-50.000 MHz -32,400 MHz | 200,000 kHz 6.83806 GHz -62,36 dBm -50,57 dB -10.57 dB
-32.400 MHz -21.600 MHz | 200.000 kHz 6.84273 GHz -62.73 dBm -50.94 dB -11.07 dB
-21.600 MHz -11,800 MHz | 200,000 kHz 6.86318 GHz -50.02 dBm -38,22 dB -18.20 dB
-11.800 MHz -10.800 MHz | 200.000 kHz 6.86326 GHz -49.80 dBm -38.01 dB -19.11 dB
10,800 MHz 11,800 MHz | 200,000 kHz 6.88680 GHz -49,77 dBm -37.97 dB -18.07 dB
11,800 MHz 21,600 MHz | 200,000 kHz 6.88681 GHz -49.89 dBm -38.09 dB -18.09 dB
21,600 MHz 32,400 MHz | 200,000 kHz 6.90739 GHz -62.56 dBm -50,77 dB -10,78 dB
32,400 MHz 50,000 MHz | 200,000 kHz 6.92056 GHz -61.88 dBm -50,08 dB -10.08 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR480902E

11BE20MIMO_Ant0_6895
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Ref Level 10.00 dBm
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Spectrum Emissio

n Mask

Standard: None

Peak Power -11.81 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -32,250 MHz 200,000 kHz 5,85840 GHz -62,22 dBm -50,41 dB -10.41 dB
-32.250 MHz -21.500 MHz 200.000 kHz 6.86280 GHz -62.60 dBm -50.79 dB -10.84 dB
-21.500 MHz -11,750 MHz 200,000 kHz 6.88324 GHz -48,93 dBm -37,12 dB -17.10 dB
-11.750 MHz -10.750 MHz 200.000 kHz ©6.88328 GHz -48.93 dBm -37.12dB -17.62 dB
10,750 MHz 11,750 MHz 200,000 kHz 5,90670 GHz -48,88 dBm -37.07 dB -17.97 dB
11.750 MHz 21.500 MHz 200.000 kHz 6.90678 GHz -49.69 dBm -37.88 dB -17.86 dB
21,500 MHz 32,250 MHz 200,000 kHz 6.92702 GHz -62,16 dBm -50,35 dB -10.62 dB
32,250 MHz 50.000 MHz 200.000 kHz 6.93403 GHz -51.94 dBm -50.13 dB -10.13 dB
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Spectrum Emission Mask

Standard: None

Date: 20.AUG.2024

Peak Power -11.98 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50.000 MHz -32,250 MHz | 200,000 kHz 6.85799 GHz -62.21 dBm -50,23 dB -10.23 dB
-32.250 MHz -21.500 MHz | 200.000 kHz 6.86281 GHz -62.82 dBm -50.84 dB -10.90 dB
-21.500 MHz -11,750 MHz | 200,000 kHz 6.88321 GHz -49.78 dBm -37.80 dB -17,77 dB
-11.750 MHz -10.750 MHz | 200.000 kHz 6.88328 GHz -48.97 dBm -36.99 dB -17.49 dB
10,750 MHz 11,750 MHz | 200,000 kHz 6.80674 GHz -49,07 dBm -37.09 dB -17.19 dB
11,750 MHz 21,500 MHz | 200,000 kHz 6.90679 GHz -48.61 dBm -36.63 dB -16.60 dB
21,500 MHz 32,250 MHz | 200,000 kHz 6.92707 GHz -62,39 dBm -50.41 dB -10.61 dB
32,250 MHz 50,000 MHz | 200,000 kHz 6.93936 GHz -61,98 dBm -50,00 dB -10,00 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR480902E
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Ref Level 10.00 dBm  Offset 16.09 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -12.39 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -31,950 MHz 200,000 kHz 6.96300 GHz -62,31 dBm -49,91 dB -9.91dB
-31.950 MHz -21,300 MHz 200.000 kHz 6.96312 GHz -62.47 dBm -50.07 dB -10.15 dB
-21,300 MHz -11,650 MHz 200,000 kHz 6.98335 GHz -48,93 dBm -36.54 dB -16.54 dB
-11.650 MHz -10.650 MHz 200.000 kHz 6.98336 GHz -49.05 dBm -36.65 dB -16.75 dB
10.650 MHz 11,650 MHz 200,000 kHz 7.00665 GHz -50,02 dBm -37.63 dB -17.73 dB
11.650 MHz 21.300 MHz 200.000 kHz 7.00666 GHz -49.69 dBm -37.29 dB -17.29 dB
21,300 MHz 31,950 MHz 200,000 kHz 7.02686 GHz -64,03 dBm -51.64 dB -11.74 dB
31.950 MHz 50.000 MHz 200.000 kHz 7.02925 GHz -53.81 dBm -51.42 dB -11.42 dB
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Spectrum Emission Mask Standard: None
Peak Power -11.81 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50,000 MHz -31,500 MHz 200,000 kHz 5,96274 GHz -62,23 dBm -50,42 dB -10.42 dB
-31.500 MHz -21.000 MHz 200.000 kHz 6.96354 GHz -62.64 dBm -50.83 dB -10.88 dB
-21,000 MHz -11,500 MHz 200,000 kHz 6.98350 GHz -47.,41 dBm -35.60 dB -15.60 dB
-11.500 MHz -10.500 MHz 200.000 kHz 6.98351 GHz -47.63 dBm -35.82 dB -15.92 dB
10,500 MHz 11,500 MHz 200,000 kHz 7.00648 GHz -47,90 dBm -36,09 dB -16.59 dB
11.500 MHz 21.000 MHz 200.000 kHz 7.00651 GHz -47.73 dBm -35.92dB -15.92 dB
21,000 MHz 31,500 MHz 200,000 kHz 7.02648 GHz -63,80 dBm -52,00 dB -12.02 dB
31,500 MHz 50,000 MHz 200,000 kHz 7.03211 GHz -63,70 dBm -51,90 dB -11,90 dB
—
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SPORTON LAB.

FCC RF Test Report

Report No. : FR480902E
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Spectrum Emission Mask

Standard: None

Peak Power -12.10 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-50.000 MHz -31,650 MHz | 200,000 kHz 7.04519 GHz -63.51 dBm -51,40 dB -11.40 dB
-31.650 MHz -21.100 MHz | 200.000 kHz 7.06372 GHz -63.79 dBm -51.69 dB -12.10 de
-21.100 MHz -11,550 MHz | 200,000 kHz 7.08345 GHz -47.56 dBm -35.45 dB -15.45 dB
-11.550 MHz -10.550 MHz | 200.000 kHz 7.08354 GHz -46.11 dBm -34.00 dB -15.70 dB
10,550 MHz 11,550 MHz | 200,000 kHz 7.10655 GHz -48.55 dBm -36.,45 dB -16.55 dB
11,550 MHz 21,100 MHz | 200,000 kHz 7.10657 GHz -48.42 dBm -36.32 dB -16.31 dB
21,100 MHz 31,650 MHz | 200,000 kHz 7.12653 GHz -64.,11 dBm -52,00 dB -12,13 dB
31,650 MHz 50,000 MHz | 200,000 kHz 7.12911 GHz -63.62 dBm -51,51 dB -11.51 dB
—
i ] W e

Date: 20.AUG.2024

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG

Page Number : A228 of A265
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Report No. : FR480902E
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Peak Power -7.98 dBm RBW 500.000 kHz

Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |

-100.000 MHz -63.,600 MHz 500,000 kHz 5.88513 GHz -58,21 dBm -50.24 dB -10.24 dB
-63.600 MHz -42.400 MHz 500.000 kHz 5.90155 GHz -58.55 dBm -50.57 dB -10.66 dB
-42,400 MHz -22.,200 MHz 500,000 kHz 5.94265 GHz -44.,77 dBm -36,79 dB -16.73 dB
-22.200 MHz -21.200 MHz 500.000 kHz 5.94283 GHz -44.80 dBm -36.83 dB -17.43 dB
21,200 MHz 22,200 MHz 500,000 kHz 5.98719 GHz -44.,96 dBm -36,98 dB -17.18 dB
22,200 MHz 42.400 MHz 500.000 kHz 5.98729 GHz -44.62 dBm -36.64 dB -16.60 dB
42,400 MHz 63.600 MHz 500,000 kHz 6.02807 GHz -59,48 dBm 51,51 dB -11.81 dB
63.600 MHz 100,000 MHz 500.000 kHz 6.04995 GHz -58.93 dBm -50.96 dB -10.96 dB
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Peak Power -8.35 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.,000 MHz -63,300 MHz | 500,000 kHz 5.87523 GHz -58.13 dBm -49,77 dB -9.77 dB
-63.300 MHz -42,200 MHz | 500.000 kHz 5.90235 GHz -58.17 dBm -49.82 dB -10.19 de
-42.200 MHz -22,100 MHz | 500,000 kHz 5.94287 GHz -44,37 dBm -36,02 dB -16.01 dB
-22.100 MHz -21.100 MHz | 500.000 kHz 5.94295 GHz -43.68 dBm -35.33 dB -16.33 dB
21,100 MHz 22,100 MHz | 500,000 kHz 5.98705 GHz -43.70 dBm -35.35dB -16.35 dB
22,100 MHz 42,200 MHz | 500.000 kHz 5.98711 GHz -43.97 dBm -35.62 dB -15.61 dB
42,200 MHz 63,300 MHz | 500,000 kHz 6.02827 GHz -59.40 dBm -51,05 dB -11.06 dB
63,300 MHz 100,000 MHz | 500,000 kHz 6.06335 GHz -58.77 dBm -50,42 dB -10.42 dB
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Spectrum Emission Mask Standard: None
Peak Power -8.33 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -62,700 MHz 500,000 kHz 6.09999 GHz -58.,88 dBm -50,55 dB -10.55 dB
-62.700 MHz -41.800 MHz 500.000 kHz 6.10245 GHz -59.11 dBm -50.78 dB -10.87 dB
-41,800 MHz -21,900 MHz 500,000 kHz 6.14307 GHz -43,89 dBm -35.57 dB -15.55 dB
-21.900 MHz -20,900 MHz 500.000 kHz 6.14319 GHz -42.25 dBm -33.93 dB -15.73 dB
20,900 MHz 21,900 MHz 500,000 kHz 6.18689 GHz -44.,09 dBm -35,76 dB -15.96 dB
21.900 MHz 41.800 MHz 500.000 kHz 6.18695 GHz -43.28 dBm -34.96 dB -14.94 dB
41,800 MHz 62,700 MHz 500,000 kHz 6.22767 GHz -59,72 dBm -51,39 dB -11.41 dB
62,700 MHz 100,000 MHz 500.000 kHz 6.24121 GHz -59.11 dBm -50.78 dB -10.78 dB
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Spectrum Emission Mask Standard: None
Peak Power -8.77 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -62,700 MHz 500,000 kHz 6.07369 GHz -59,19 dBm -50,42 dB -10.42 dB
-62.700 MHz -41.800 MHz 500.000 kHz 6.10231 GHz -59.79 dBm -51.02 dB -11.03 dB
-41,800 MHz -21,900 MHz 500,000 kHz 6.14309 GHz -44,15 dBm -35,38 dB -15,37 dB
-21.900 MHz -20,900 MHz 500.000 kHz 6.14311 GHz -43.93 dBm -35.15dB -15.35 dB
20,900 MHz 21,900 MHz 500,000 kHz 6.18689 GHz -44,32 dBm -35,55 dB -15.75 dB
21.900 MHz 41.800 MHz 500.000 kHz 6.18711 GHz -44.17 dBm -35.40 dB -15.32 dB
41,800 MHz 62,700 MHz 500,000 kHz 6.22763 GHz -60,19 dBm 51,41 dB -11.46 dB
62,700 MHz 100,000 MHz 500,000 kHz 5,23875 GHz -59,42 dBm -50,65 dB -10.65 dB
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Spectrum Emission Mask Standard: None
Peak Power -8.28 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency Power Abs | PowerRel | ALimit |
-100.000 MHz -63.,600 MHz 500,000 kHz 5,30773 GHz -59.46 dBm -51,18 dB -11.18 dB
-63.600 MHz -42.400 MHz 500.000 kHz 6.34187 GHz -59.72 dBm -51.44 dB -11.70 dB
-42,400 MHz -22.,200 MHz 500,000 kHz 6.38265 GHz -44.,85 dBm -36,56 dB -16.50 dB
-22.200 MHz -21.200 MHz 500.000 kHz 6.38283 GHz -44.66 dBm -36.38 dB -16.98 dB
21,200 MHz 22,200 MHz 500,000 kHz 6.42719 GHz -45,28 dBm -36,99 dB -17.19 dB
22,200 MHz 42.400 MHz 500.000 kHz 6.42721 GHz -45.00 dBm -36.72 dB -16.72 dB
42,400 MHz 63.600 MHz 500,000 kHz 6.46859 GHz -59,32 dBm -51.04 dB -11.05 dB
63.600 MHz 100,000 MHz 500.000 kHz 6.47487 GHz -58.97 dBm -50.69 dB -10.69 dB
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Spectrum Emission Mask Standard: None
Peak Power -8.37 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -63.,600 MHz 500,000 kHz 6.30691 GHz -59,18 dBm -50,80 dB -10.80 dB
-63.600 MHz -42.400 MHz 500.000 kHz 6.34141 GHz -59.87 dBm -51.50 dB -11.50 dB
-42,400 MHz -22.,200 MHz 500,000 kHz 6.38269 GHz -44.,47 dBm -36,10 dB -16.05 dB
-22.200 MHz -21.200 MHz 500.000 kHz 6.38281 GHz -45.28 dBm -36.90 dB -17.10 dB
21,200 MHz 22,200 MHz 500,000 kHz 6.42719 GHz -45,73 dBm -37.,36 dB -17.56 dB
22,200 MHz 42.400 MHz 500.000 kHz 6.42721 GHz -45.24 dBm -36.87 dB -16.86 dB
42,400 MHz 63.600 MHz 500,000 kHz 6.46859 GHz -59,31 dBm -50,93 dB -10.94 dB
63,600 MHz 100,000 MHz 500,000 kHz 5,47373 GHz -58,83 dBm -50,45 dB -10.45 dB
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Ref Level 10.00 dBm  Offset 16.10 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -6.86 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -62,700 MHz 500,000 kHz 6.36723 GHz -58,51 dBm -51,65 dB -11.65 dB
-62.700 MHz -41.800 MHz 500.000 kHz 6.38233 GHz -58.81 dBm -51.95dB -11.96 dB
-41,800 MHz -21,900 MHz 500,000 kHz 6.42307 GHz -42,15 dBm -35,29 dB -15.28 dB
-21.900 MHz -20,900 MHz 500.000 kHz 6.42313 GHz -41.27 dBm -34.41 dB -15.01 dB
20,900 MHz 21,900 MHz 500,000 kHz 6.46685 GHz -42,03 dBm -35.17 dB -16.17 dB
21.900 MHz 41.800 MHz 500.000 kHz 6.46703 GHz -42.08 dBm -35.22 dB -15.16 dB
41,800 MHz 62,700 MHz 500,000 kHz 6.50735 GHz -58,20 dBm -51.34 dB -11.54 dB
62,700 MHz 100,000 MHz 500.000 kHz 6.53461 GHz -58.16 dBm -51.30 dB -11.30 dB
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Spectrum Emission Mask Standard: None
Peak Power -7.30 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -63.,600 MHz 500,000 kHz 6.34719 GHz -58,50 dBm -51,20 dB -11.20 dB
-63.600 MHz -42.400 MHz 500.000 kHz 6.38193 GHz -58.93 dBm -51.64 dB -11.94 dB
-42,400 MHz -22.,200 MHz 500,000 kHz 6.42269 GHz -44,12 dBm -36,83 dB -16.79 dB
-22.200 MHz -21.200 MHz 500.000 kHz 6.42287 GHz -43.62 dBm -36.33 dB -17.73 dB
21,200 MHz 22,200 MHz 500,000 kHz 6.46715 GHz -43,00 dBm -35,70 dB -16.70 dB
22,200 MHz 42.400 MHz 500.000 kHz 6.46725 GHz -42.41 dBm -35.12 dB -15.10 dB
42,400 MHz 63.600 MHz 500,000 kHz 6.50839 GHz -58,36 dBm -51,06 dB -11.18 dB
63,600 MHz 100,000 MHz 500,000 kHz 5,51143 GHz -57.93 dBm -50.64 dB -10.64 dB
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Ref Level 10.00 dBm  Offset 1595 dB Mode Auto Sweep
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@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -7.14 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -66.,000 MHz 500.000 kHz 6.41893 GHz -58.40 dBm -51,26 dB -11.26 dB
-66.000 MHz -44.000 MHz 500.000 kHz 5.41931 GHz -58.76 dBm -51.61 dB -11.78 dB
-44,000 MHz -23,000 MHz 500,000 kHz 5.46191 GHz -46,86 dBm -39,72 dB -19.68 dB
-23.000 MHz -22.000 MHz 500.000 kHz 5.46201 GHz -47.37 dBm -40.22 dB -20.42 dB
22,000 MHz 23,000 MHz 500.000 kHz 6.50799 GHz -48,16 dBm -41,02 dB -21.22 dB
23.000 MHz 44.000 MHz 500.000 kHz 5.50841 GHz -48.65 dBm -41.51 dB -21.36 dB
44,000 MHz 66.000 MHz 500.000 kHz 6.55093 GHz -58,58 dBm -51.44 dB -11.48 dB
66.000 MHz 100.000 MHz 500.000 kHz 5.55849 GHz -58.22 dBm -51.07 dB -11.07 dB
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Ref Level 10.00 dém  Offset 16.03 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -7.21 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -64.200 MHz 500,000 kHz 5,42077 GHz -58.64 dBm 51,43 dB -11.43 dB
-64.200 MHz -42.800 MHz 500.000 kHz 6.42117 GHz -58.76 dBm -51.55dB -11.76 dB
-42,800 MHz -22,400 MHz 500,000 kHz 6.46259 GHz -44.,23 dBm -37.02 dB -17.01 dB
-22.400 MHz -21.400 MHz 500.000 kHz 6.46261 GHz -44.24 dBm -37.03 dB -17.23 dB
21,400 MHz 22,400 MHz 500,000 kHz 6.50737 GHz -44.,74 dBm -37,53 dB -18.13 dB
22,400 MHz 42.800 MHz 500.000 kHz 6.50749 GHz -45.30 dBm -38.09 dB -18.06 dB
42,800 MHz 64.200 MHz 500,000 kHz 6.54917 GHz -58,36 dBm 51,15 dB -11.16 dB
64,200 MHz 100,000 MHz 500,000 kHz 6.56323 GHz -58,10 dBm -50,89 dB -10.89 dB
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Spectrum Emission Mask Standard: None
Peak Power -8.15dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -63.,600 MHz 500,000 kHz 6.45855 GHz -58.,88 dBm -50,73 dB -10.73 dB
-63.600 MHz -42.400 MHz 500.000 kHz 6.46151 GHz -59.36 dBm -51.21dB -11.27 dB
-42,400 MHz -22.,200 MHz 500,000 kHz 6.50269 GHz -44.,92 dBm -36.77 dB -16.72 dB
-22.200 MHz -21.200 MHz 500.000 kHz 6.50285 GHz -43.07 dBm -34.92 dB -15.92 dB
21,200 MHz 22,200 MHz 500,000 kHz 6.54719 GHz -44.,49 dBm -36,33 dB -16.53 dB
22,200 MHz 42.400 MHz 500.000 kHz 6.54753 GHz -45.38 dBm -37.23dB -17.10 dB
42,400 MHz 63.600 MHz 500,000 kHz 6.58855 GHz -59,59 dBm 51,43 dB -11.46 dB
63.600 MHz 100,000 MHz 500.000 kHz 6.61165 GHz -58.71 dBm -50.56 dB -10.56 dB
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Spectrum Emission Mask Standard: None
Peak Power -7.82 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -63,900 MHz 500,000 kHz 5,44175 GHz -59,11 dBm -51,29 dB -11.29 dB
-63.900 MHz -42.,600 MHz 500.000 kHz 6.46117 GHz -59.38 dBm -51.56 dB -11.60 dB
-42,600 MHz -22,300 MHz 500,000 kHz 6.50261 GHz -45,00 dBm -37,18 dB -17.14 dB
-22.300 MHz -21,300 MHz 500.000 kHz 6.50271 GHz -45.38 dBm -37.56 dB -17.76 dB
21,300 MHz 22,300 MHz 500,000 kHz 6.54729 GHz -46,00 dBm -38,18 dB -18.38 dB
22,300 MHz 42.600 MHz 500.000 kHz 6.54745 GHz -45.69 dBm -37.87 dB -17.81 dB
42,600 MHz 63,900 MHz 500,000 kHz 5,58847 GHz -59,36 dBm -51.54 dB -11.79 dB
63,900 MHz 100,000 MHz 500,000 kHz 6.60455 GHz -58,92 dBm 51,11 dB -11.11 dB
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Ref Level 10.00 dBm  Offset 1589 dB Mode Auto Sweep
Count 100/100

@ 1Rm View
Limit ¢heck PASS

0 dBfr==28

-10 dBm f 1\

-20 dem ! }I

-30 dBm /l -

-40 dBm ] J A i

/ \ ™

SO0 dBm j \L

-70 dBm

-80 dBm

CF 6.565 GHz 10001 pts Span 200.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -8.26 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -63.,600 MHz 500,000 kHz 6.46915 GHz -58,99 dBm -50,73 dB -10.73 dB
-63.600 MHz -42.400 MHz 500.000 kHz 6.50157 GHz -59.51 dBm -51.26 dB -11.35dB
-42,400 MHz -22.,200 MHz 500,000 kHz 6.54263 GHz -45,08 dBm -36,82 dB -16.75 dB
-22.200 MHz -21.200 MHz 500.000 kHz 6.54281 GHz -45.15 dBm -36.89 dB -17.09 dB
21,200 MHz 22,200 MHz 500,000 kHz 6.58719 GHz -46,42 dBm -38,16 dB -18.36 dB
22,200 MHz 42.400 MHz 500.000 kHz 6.58727 GHz -45.26 dBm -37.00 dB -16.97 dB
42,400 MHz 63.600 MHz 500,000 kHz 6.62851 GHz -59.14 dBm -50,88 dB -10.93 dB
63.600 MHz 100,000 MHz 500.000 kHz 6.64455 GHz -58.84 dBm -50.58 dB -10.58 dB
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Spectrum Emission Mask Standard: None

Peak Power -8.42 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -62.400 MHz 500,000 kHz 6.50125 GHz -58,78 dBm -50,36 dB -10.36 dB
-62.400 MHz -41.600 MHz 500.000 kHz 6.50265 GHz -58.94 dBm -50.51 dB -10.54 dB
-41.600 MHz -21,800 MHz 500,000 kHz 6.54311 GHz -43,89 dBm -35.47 dB -15.43 dB
-21.800 MHz -20.800 MHz 500.000 kHz 6.54323 GHz -43.29 dBm -34.86 dB -15.46 dB
20,800 MHz 21,800 MHz 500,000 kHz 5,58671 GHz -41,97 dBm -33,55 dB -15.35 dB
21.800 MHz 41.600 MHz 500.000 kHz 6.58689 GHz -43.32 dBm -34.90 dB -14.86 dB
41,600 MHz 62,400 MHz 500,000 kHz 6.62739 GHz -58,88 dBm -50,46 dB -10.46 dB
62,400 MHz 100,000 MHz 500,000 kHz 6.65263 GHz -58,71 dBm -50,28 dB -10.28 dB
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Spectrum Emission Mask Standard: None

Peak Power -8.30 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -63,900 MHz 500,000 kHz 6.59501 GHz -58.,88 dBm -50,57 dB -10.57 dB
-63.900 MHz -42.,600 MHz 500.000 kHz 6.62145 GHz -58.98 dBm -50.68 dB -10.88 dB
-42,600 MHz -22,300 MHz 500,000 kHz 6.66259 GHz -44.,83 dBm -36,52 dB -16.48 dB
-22.300 MHz -21,300 MHz 500.000 kHz 6.66271 GHz -45.52 dBm -37.22 dB -17.42 dB
21,300 MHz 22,300 MHz 500,000 kHz 6.70727 GHz -45,53 dBm -37.23 dB -17.83 dB
22,300 MHz 42.600 MHz 500.000 kHz 6.70739 GHz -45.49 dBm -37.18 dB -17.15 dB
42,600 MHz 63,900 MHz 500,000 kHz 6.74889 GHz -59,11 dBm -50,81 dB -10.81 dB
63,900 MHz 100,000 MHz 500.000 kHz 6.77661 GHz -58.77 dBm -50.47 dB -10.47 dB
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Spectrum Emission Mask Standard: None

Peak Power -8.54 dBm RBW 500.000 kHz

Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |

-100.000 MHz -63.,600 MHz 500,000 kHz 6.59651 GHz -58,95 dBm -50,40 dB -10.40 dB
-63.600 MHz -42.400 MHz 500.000 kHz 6.62141 GHz -59.32 dBm -50.78 dB -10.79 dB
-42,400 MHz -22.,200 MHz 500,000 kHz 5.66277 GHz -44.,97 dBm -36,43 dB -16.42 dB
-22.200 MHz -21.200 MHz 500.000 kHz 6.66283 GHz -44.78 dBm -36.24 dB -16.84 dB
21,200 MHz 22,200 MHz 500,000 kHz 6.70719 GHz -44.,83 dBm -36,28 dB -16.48 dB
22,200 MHz 42.400 MHz 500.000 kHz 6.70729 GHz -45.32 dBm -36.78 dB -16.74 dB
42,400 MHz 63.600 MHz 500,000 kHz 6.74839 GHz -58,92 dBm -50,37 dB -10.49 dB
63,600 MHz 100,000 MHz 500,000 kHz 6.75107 GHz -58,52 dBm -49,98 dB -9.98 dB
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Ref Level 10.00 dBm  Offset 16.44 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -7.77 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -64.200 MHz 500,000 kHz 6.78013 GHz -58,08 dBm -50,31 dB -10.31 dB
-64.200 MHz -42.800 MHz 500.000 kHz 6.78087 GHz -58.27 dBm -50.50 dB -10.54 dB
-42,800 MHz -22,400 MHz 500,000 kHz 6.82259 GHz -44.,95 dBm -37,18 dB -17.17 dB
-22.400 MHz -21.400 MHz 500.000 kHz 6.82261 GHz -44.95 dBm -37.18 dB -17.38 dB
21,400 MHz 22,400 MHz 500,000 kHz 6.86733 GHz -45,02 dBm -37.24 dB -18.64 dB
22,400 MHz 42.800 MHz 500.000 kHz 6.86749 GHz -45.14 dBm -37.37 dB -17.33 dB
42,800 MHz 64.200 MHz 500,000 kHz 6.90919 GHz -58,35 dBm -50,58 dB -10.58 dB
64,200 MHz 100,000 MHz 500.000 kHz 6.93427 GHz -57.94 dBm -50.17 dB -10.17 dB
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Spectrum Emission Mask Standard: None
Peak Power -8.27 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -62.400 MHz 500,000 kHz 6.77265 GHz -57.90 dBm -49,63 dB -9.63dB
-62.400 MHz -41.600 MHz 500.000 kHz 6.78271 GHz -58.37 dBm -50.10 dB -10.16 dB
-41.600 MHz -21,800 MHz 500,000 kHz 6.82317 GHz -42,81 dBm -34,54 dB -14,53 dB
-21.800 MHz -20.800 MHz 500.000 kHz 6.82323 GHz -43.55 dBm -35.29 dB -15.89 dB
20,800 MHz 21,800 MHz 500,000 kHz 5,.86675 GHz -42,72 dBm -34.45 dB -15.45 dB
21.800 MHz 41.600 MHz 500.000 kHz 6.86691 GHz -43.17 dBm -34.90 dB -14.85 dB
41,600 MHz 62,400 MHz 500,000 kHz 6.90727 GHz -58.,26 dBm -49,99 dB -10.06 dB
62,400 MHz 100,000 MHz 500,000 kHz 6.92003 GHz -57.95 dBm -49,68 dB -9.68 dB
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Spectrum Emission Mask Standard: None
Peak Power -7.82 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -62.400 MHz 500,000 kHz 6.82021 GHz -58,16 dBm -50,34 dB -10.34 dB
-62.400 MHz -41.600 MHz 500.000 kHz 6.82265 GHz -58.57 dBm -50.75 dB -10.78 dB
-41.600 MHz -21,800 MHz 500,000 kHz 6.86297 GHz -42,58 dBm -34,75 dB -14.66 dB
-21.800 MHz -20.800 MHz 500.000 kHz 6.86331 GHz -40.74 dBm -32.92 dB -15.12 dB
20,800 MHz 21,800 MHz 500,000 kHz 5,90679 GHz -42,03 dBm -34,21 dB -14.41 dB
21.800 MHz 41.600 MHz 500.000 kHz 6.90683 GHz -42.12 dBm -34.30 dB -14.29 dB
41,600 MHz 62,400 MHz 500,000 kHz 6.94701 GHz -57.72 dBm -49,90 dB -10.12 dB
62,400 MHz 100,000 MHz 500.000 kHz 6.97923 GHz -57.82 dBm -50.00 dB -10.00 dB
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Spectrum Emission Mask Standard: None
Peak Power -7.82 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -63,900 MHz 500,000 kHz 6.80709 GHz -57.83 dBm -50,01 dB -10.01 dB
-63.900 MHz -42.,600 MHz 500.000 kHz 6.82153 GHz -57.93 dBm -50.11 dB -10.35 dB
-42,600 MHz -22,300 MHz 500,000 kHz 6.86265 GHz -45,22 dBm -37,39 dB -17.37 dB
-22.300 MHz -21,300 MHz 500.000 kHz 6.86281 GHz -43.61 dBm -35.79 dB -17.99 dB
21,300 MHz 22,300 MHz 500,000 kHz 6.90729 GHz -45,15 dBm -37,33 dB -17.53 dB
22,300 MHz 42.600 MHz 500.000 kHz 6.90731 GHz -44.63 dBm -36.81 dB -16.80 dB
42,600 MHz 63,900 MHz 500,000 kHz 6.94883 GHz -57.85 dBm -50,03 dB -10.07 dB
63,900 MHz 100,000 MHz 500,000 kHz 6.96383 GHz -57.42 dBm -49,59 dB -9.59 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR480902E

11BE40MIMO_Ant0_6925
Spectrum | |u%1|
Ref Level 10.00 dBm  Offset 16.33 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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-70 dBm
-80 dBm
CF 6.925 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.69 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -64.200 MHz 500,000 kHz 5,85179 GHz -58,05 dBm -50,36 dB -10.36 dB
-64.200 MHz -42.800 MHz 500.000 kHz ©6.86089 GHz -58.20 dBm -50.51 dB -10.56 dB
-42,800 MHz -22,400 MHz 500,000 kHz 6.90257 GHz -44,38 dBm -36,69 dB -16.68 dB
-22.400 MHz -21.400 MHz 500.000 kHz 6.90261 GHz -45.99 dBm -38.31dB -18.51 dB
21,400 MHz 22,400 MHz 500,000 kHz 6.94735 GHz -45,06 dBm -37.37 dB -18.37 dB
22,400 MHz 42.800 MHz 500.000 kHz 6.94741 GHz -45.98 dBm -38.29 dB -18.29 dB
42,800 MHz 64.200 MHz 500,000 kHz 6.98891 GHz -58,20 dBm -50,52 dB -10.68 dB
64,200 MHz 100,000 MHz 500.000 kHz 6.99925 GHz -57.91 dBm -50.23 dB -10.23 dB
I ] QAR
Date: 20.AUG.2024 04:07:07
11BE40MIMO_Ant1_6925
Spectrum | |:%l|
Ref Level 10.00 dBm  Offset 16.47 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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Spectrum Emission Mask Standard: None
Peak Power -8.13 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -64.500 MHz 500,000 kHz 6.83721 GHz -58,08 dBm -49,96 dB -9.96 dB
-64.500 MHz -43.000 MHz 500.000 kHz 6.86067 GHz -58.31 dBm -50.19 dB -10.28 dB
-43,000 MHz -22,500 MHz 500,000 kHz 5,90245 GHz -45,27 dBm -37,15 dB -17.13 dB
-22.500 MHz -21.500 MHz 500.000 kHz 6.90251 GHz -45.67 dBm -37.54 dB -17.74 dB
21,500 MHz 22,500 MHz 500,000 kHz 5,94749 GHz -45,03 dBm -36,90 dB -17.10 dB
22,500 MHz 43.000 MHz 500.000 kHz 6.94753 GHz -45.12 dBm -37.00 dB -16.98 dB
43,000 MHz 64,500 MHz 500,000 kHz 6.98933 GHz -57.96 dBm -49,33 dB -9.93dB
64,500 MHz 100,000 MHz 500,000 kHz 5,99047 GHz -57.77 dBm -49.64 dB -9.64 dB
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s=aranas. FCC RF Test Report Report No. : FR480902E

11BE4AOMIMO_Ant0_6965

Spectrum | |u%1|
Ref Level 10.00 dBm  Offset 16.22 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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Spectrum Emission Mask Standard: None
Peak Power -8.27 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -63,900 MHz 500,000 kHz 6.89495 GHz -58,00 dBm -49.74 dB -9.74 dB
-63.900 MHz -42.,600 MHz 500.000 kHz 6.90123 GHz -57.97 dBm -49.71 dB -2.78 dB
-42,600 MHz -22,300 MHz 500,000 kHz 6.94269 GHz -45,59 dBm -37,33 dB -17.32 dB
-22.300 MHz -21,300 MHz 500.000 kHz 6.94271 GHz -45.34 dBm -37.07 dB -17.27 dB
21,300 MHz 22,300 MHz 500,000 kHz 6.98727 GHz -46,06 dBm -37,79 dB -18,39 dB
22,300 MHz 42.600 MHz 500.000 kHz 6.98733 GHz -45.91 dBm -37.64 dB -17.63 dB
42,600 MHz 63,900 MHz 500,000 kHz 7.02881 GHz -59,59 dBm -51,32 dB -11,37 dB
63,900 MHz 100,000 MHz 500.000 kHz 7.02947 GHz -59.40 dBm -51.14 dB -11.14 dB
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11BE40MIMO_Ant1_6965
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Ref Level 10.00 dém Offset 16.26 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -7.88 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -63,300 MHz 500,000 kHz 6.89957 GHz -58.24 dBm -50,37 dB -10,37 dB
-63.300 MHz -42.200 MHz 500.000 kHz 6.90193 GHz -58.53 dBm -50.65 dB -10.78 dB
-42,200 MHz -22,100 MHz 500,000 kHz 6.94281 GHz -44.,70 dBm -36,82 dB -16.79 dB
-22.100 MHz -21,100 MHz 500.000 kHz 6.94293 GHz -44.19 dBm -36.31dB -16.91 dB
21,100 MHz 22,100 MHz 500,000 kHz 6.98709 GHz -45,35 dBm -37.47 dB -17.67 dB
22,100 MHz 42.200 MHz 500.000 kHz 6.98711 GHz -45.63 dBm -37.76 dB -17.75 dB
42,200 MHz 63,300 MHz 500,000 kHz 7.02827 GHz -59.60 dBm 51,72 dB -11.74 dB
63,300 MHz 100,000 MHz 500,000 kHz 7.02947 GHz -59.57 dBm -51,69 dB -11.69 dB
i ) QERRRRRED W

Date: 2Z0.AUG.2024 04:09:55

Sporton International Inc. (ShenZhen) Page Number : A240 of A265
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZ1RPADG
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11BE4AOMIMO_Ant0_7085

Spectrum | |u%1|
Ref Level 10.00 dBm  Offset 16.24 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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Spectrum Emission Mask Standard: None
Peak Power -8.28 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -64.200 MHz 500,000 kHz 7.00311 GHz -59,03 dBm -50,75 dB -10.75 dB
-64.200 MHz -42.800 MHz 500.000 kHz 7.02141 GHz -59.16 dBm -50.88 dB -11.22 dB
-42,800 MHz -22,400 MHz 500,000 kHz 7.06249 GHz -44,31 dBm -36,03 dB -15.99 dB
-22.400 MHz -21.400 MHz 500.000 kHz 7.06263 GHz -44.61 dBm -36.33 dB -16.93 dB
21,400 MHz 22,400 MHz 500,000 kHz 7.10735 GHz -43,52 dBm -35.24 dB -16.24 dB
22,400 MHz 42.800 MHz 500.000 kHz 7.10743 GHz -43.88 dBm -35.60 dB -15.59 dB
42,800 MHz 64.200 MHz 500,000 kHz 7.14913 GHz -60,40 dBm -52,13 dB -12,17 dB
64,200 MHz 100,000 MHz 500.000 kHz 7.14991 GHz -60.26 dBm -51.98 dB -11.98 dB
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Ref Level 10.00 dém Offset 16.39 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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CF 7.085 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.12 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -63.,600 MHz 500,000 kHz 6.99509 GHz -58,40 dBm -50,28 dB -10.28 dB
-63.600 MHz -42.400 MHz 500.000 kHz 7.02177 GHz -58.75 dBm -50.63 dB -10.84 dB
-42,400 MHz -22.,200 MHz 500,000 kHz 7.06275 GHz -43,45 dBm -35,33 dB -15,31 dB
-22.200 MHz -21.200 MHz 500.000 kHz 7.06281 GHz -43.73 dBm -35.61dB -15.81 dB
21,200 MHz 22,200 MHz 500,000 kHz 7.10719 GHz -45,09 dBm -36.97 dB -17.17 dB
22,200 MHz 42.400 MHz 500.000 kHz 7.10735 GHz -45.02 dBm -36.90 dB -16.84 dB
42,400 MHz 63.600 MHz 500,000 kHz 7.14859 GHz -59.64 dBm -51,52 dB -11.53 dB
63,600 MHz 100,000 MHz 500,000 kHz 7.14915 GHz -59,32 dBm -51,20 dB -11.20 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR480902E

11BESOMIMO_Ant0_5985
Spectrum | |u%1|
Ref Level 10.00 dBm  Offset 1595 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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Spectrum Emission Mask Standard: None
Peak Power -5.32 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -128,400 MHz 1.000 MHz 5.85358 GHz -55,39 dBm -50.07 dB -10.07 dB
-128.400 MHz -85.600 MHz 1.000 MHz 5.85742 GHz -55.25 dBm -49.93 dB -10.16 dB
-85.600 MHz -43,800 MHz 1.000 MHz 5.94078 GHz -39,71 dBm -34,39 dB -14,30 dB
-43.800 MHz -42.800 MHz 1.000 MHz 5.94126 GHz -38.65 dBm -33.33 dB -14.53 dB
42,800 MHz 43,800 MHz 1.000 MHz 5,02874 GHz -39,51 dBm -34,19 dB -15,39 dB
43.800 MHz 85.600 MHz 1.000 MHz 6.02882 GHz -38.37 dBm -33.04 dB -13.04 dB
85,600 MHz 128,400 MHz 1.000 MHz 6.11322 GHz -56,48 dBm -51,16 dB -11.21 dB
128.400 MHz 200,000 MHz 1.000 MHz 6.12470 GHz -56.50 dBm -51.17 dB -11.17 dB
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11BESOMIMO_Ant1_5985
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Ref Level 10.00 dém  Offset 16.07 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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CF 5.985 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.04 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -132,000 MHz 1.000 MHz 5.85118 GHz -55,53 dBm -50,49 dB -10.49 dB
-132.000 MHz -88.000 MHz 1.000 MHz 5.85322 GHz -55.65 dBm -50.61 dB -10.67 dB
-338,000 MHz -45,000 MHz 1.000 MHz 5.93994 GHz -43,68 dBm -38.64 dB -18.63 dB
-45.000 MHz -44.,000 MHz 1.000 MHz 5.94002 GHz -45.83 dBm -40.79 dB -21.19 dB
44,000 MHz 45,000 MHz 1.000 MHz 6.02994 GHz -40,98 dBm -35,95 dB -17.15 dB
45.000 MHz 88.000 MHz 1.000 MHz 6.03002 GHz -41.29 dBm -36.25 dB -16.25 dB
88,000 MHz 132,000 MHz 1.000 MHz 6.11562 GHz -56,21 dBm -51.17 dB -11.55 dB
132.000 MHz 200,000 MHz 1.000 MHz 6.12282 GHz -56,33 dBm -51,29 dB -11.29 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR480902E

11BESOMIMO_Ant0_6145
Spectrum | |u%1|
Ref Level 10.00 dBm  Offset 1551 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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Spectrum Emission Mask Standard: None
Peak Power -5.28 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -129,000 MHz 1.000 MHz 6.01302 GHz -56,09 dBm -50,81 dB -10.81 dB
-129.000 MHz -86.000 MHz 1.000 MHz 6.01638 GHz -56.27 dBm -50.98 dB -11.09 dB
-36,000 MHz -44.,000 MHz 1.000 MHz 6.10098 GHz -39,23 dBm -33.94 dB -13.94 dB
-44.000 MHz -43.000 MHz 1.000 MHz 6.10106 GHz -40.38 dBm -35.10 dB -16.30 dB
43,000 MHz 44,000 MHz 1.000 MHz 6.18898 GHz -40,54 dBm -35,25 dB -15.65 dB
44.000 MHz 86.000 MHz 1.000 MHz 6.18902 GHz -39.27 dBm -33.98 dB -13.98 dB
86,000 MHz 129,000 MHz 1.000 MHz 6.27366 GHz -56,82 dBm -51.54 dB -11.63 dB
129.000 MHz 200,000 MHz 1.000 MHz 6.27542 GHz -56.42 dBm -51.14 dB -11.14 dB
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Ref Level 10.00 dém  Offset 15.60 dB Mode Auto Sweep
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@ 1Rm View
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CF 6.145 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.43 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -129,600 MHz 1.000 MHz 6.01394 GHz -55.44 dBm -50,01 dB -10.01 dB
-129.600 MHz -86.400 MHz 1.000 MHz 6.01562 GHz -55.67 dBm -50.24 dB -10.30 dB
-36,400 MHz -44.200 MHz 1.000 MHz 5,10078 GHz -39,51 dBm -34.07 dB -14,07 dB
-44.200 MHz -43.200 MHz 1.000 MHz 6.10082 GHz -40.37 dBm -34.94 dB -15.34 dB
43,200 MHz 44,200 MHz 1.000 MHz 6.18918 GHz -40,76 dBm -35,33 dB -15.73 dB
44,200 MHz 86.400 MHz 1.000 MHz 6.18922 GHz -39.12 dBm -33.69 dB -13.68 dB
86,400 MHz 129,600 MHz 1.000 MHz 6.27298 GHz -55.47 dBm -50.04 dB -10.49 dB
129.600 MHz 200,000 MHz 1.000 MHz 6.27854 GHz -55,72 dBm -50,29 dB -10.29 dB
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11BES8OMIMO_Ant0_6385

Spectrum | |u%1|
Ref Level 10.00 dBm  Offset 16.04 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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Spectrum Emission Mask Standard: None
Peak Power -5.15dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -131,400 MHz 1.000 MHz 5,23746 GHz -56,23 dBm -51,08 dB -11.08 dB
-131.400 MHz -87.600 MHz 1.000 MHz 6.25422 GHz -56.36 dBm -51.21dB -11.38 dB
-837.600 MHz -44.,800 MHz 1.000 MHz 5,33974 GHz -41,67 dBm -36,52 dB -16.44 dB
-44.800 MHz -43.800 MHz 1.000 MHz 6.34026 GHz -41.43 dBm -36.28 dB -17.48 dB
43,800 MHz 44,800 MHz 1.000 MHz 5,42974 GHz -40,39 dBm -35.24 dB -16.44 dB
44,800 MHz 87.600 MHz 1.000 MHz ©6.43002 GHz -40.92 dBm -35.77 dB -15.73 dB
87.600 MHz 131,400 MHz 1.000 MHz 6.51622 GHz -56,19 dBm -51.04 dB -11.09 dB
1231.400 MHz 200,000 MHz 1.000 MHz 6.53026 GHz -55.81 dBm -50.66 dB -10.66 dB
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Spectrum Emission Mask Standard: None
Peak Power -5.35dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -133,200 MHz 1.000 MHz 6.24126 GHz -56,20 dBm -50.84 dB -10.84 dB
-133.200 MHz -88.800 MHz 1.000 MHz 6.25282 GHz -56.10 dBm -50.75 dB -11.03 dB
-38,800 MHz -45.400 MHz 1.000 MHz 6.33918 GHz -41,09 dBm -35.74 dB -15.66 dB
-45.400 MHz -44.400 MHz 1.000 MHz 6.33966 GHz -42.70 dBm -37.35dB -18.55 dB
44,400 MHz 45,400 MHz 1.000 MHz 6.43038 GHz -43,80 dBm -38.45 dB -18.85 dB
45.400 MHz 88.800 MHz 1.000 MHz 6.43066 GHz -42.67 dBm -37.32dB -17.27 dB
88,800 MHz 133,200 MHz 1.000 MHz 5,51770 GHz -56,17 dBm -50,82 dB -10.95 dB
133.200 MHz 200,000 MHz 1.000 MHz 5,57378 GHz -56,00 dBm -50,65 dB -10.65 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR480902E

11BESOMIMO_Ant0_6465
Spectrum | |u%1|
Ref Level 10.00 dBm  Offset 1595 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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Spectrum Emission Mask Standard: None
Peak Power -4.38 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -132,000 MHz 1.000 MHz 5,33174 GHz -55,56 dBm -51,18 dB -11.18 dB
-132.000 MHz -88.000 MHz 1.000 MHz 6.33326 GHz -55.84 dBm -51.46 dB -11.53 dB
-338,000 MHz -45,000 MHz 1.000 MHz 6.41998 GHz -40,11 dBm -35,72 dB -15.72 dB
-45.000 MHz -44.,000 MHz 1.000 MHz 6.42002 GHz -38.28 dBm -33.89 dB -14.29 dB
44,000 MHz 45,000 MHz 1.000 MHz 6.50998 GHz -39,76 dBm -35,38 dB -15.78 dB
45.000 MHz 88.000 MHz 1.000 MHz 6.51002 GHz -40.08 dBm -35.70 dB -15.69 dB
88,000 MHz 132,000 MHz 1.000 MHz 6.59590 GHz -54.86 dBm -50.47 dB -10.78 dB
132.000 MHz 200,000 MHz 1.000 MHz 6.60110 GHz -54.89 dBm -50.51 dB -10.51 dB
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Ref Level 10.00 dém  Offset 16.08 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -4.29 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -132,000 MHz 1.000 MHz 6.30090 GHz -55.65 dBm -51.37 dB -11,37 dB
-132.000 MHz -88.000 MHz 1.000 MHz 6.33346 GHz -55.94 dBm -51.65 dB -11.78 dB
-338,000 MHz -45,000 MHz 1.000 MHz 6.41998 GHz -41,05 dBm -36,76 dB -16.76 dB
-45.000 MHz -44.,000 MHz 1.000 MHz 6.42002 GHz -41.64 dBm -37.36 dB -17.76 dB
44,000 MHz 45,000 MHz 1.000 MHz 6.50990 GHz -40,61 dBm -36,33 dB -18.33 dB
45.000 MHz 88.000 MHz 1.000 MHz 6.51018 GHz -40.18 dBm -35.89 dB -15.86 dB
88,000 MHz 132,000 MHz 1.000 MHz 6.59658 GHz -55,43 dBm -51.14 dB -11.25 dB
132.000 MHz 200,000 MHz 1.000 MHz 6.59894 GHz -55,23 dBm -50,95 dB -10.95 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR480902E

11BESOMIMO_Ant0_6545
Spectrum | |u%1|
Ref Level 10.00 dBm  Offset 1583 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -5.55dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -131,400 MHz 1.000 MHz 6.41038 GHz -56.41 dBm -50.,86 dB -10.86 dB
-131.400 MHz -87.600 MHz 1.000 MHz 6.41398 GHz -56.63 dBm -51.08 dB -11.19 dB
-837.600 MHz -44.,800 MHz 1.000 MHz 6.49982 GHz -40,86 dBm -35,31 dB -15.24 dB
-44.800 MHz -43.800 MHz 1.000 MHz 6.50030 GHz -41.10 dBm -35.55 dB -17.55 dB
43,800 MHz 44,800 MHz 1.000 MHz 5,58978 GHz -41,85 dBm -36,30 dB -16.70 dB
44,800 MHz 87.600 MHz 1.000 MHz 6.58982 GHz -41.76 dBm -36.21dB -16.21 dB
87.600 MHz 131,400 MHz 1.000 MHz 6.67606 GHz -56,20 dBm -50,65 dB -10.75 dB
1231.400 MHz 200,000 MHz 1.000 MHz 6.74014 GHz -56.11 dBm -50.55 dB -10.56 dB
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Ref Level 10.00 dém Offset 16.00 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -5.43 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -131,400 MHz 1.000 MHz 6.40594 GHz -56,36 dBm -50,92 dB -10.92 dB
-131.400 MHz -87.600 MHz 1.000 MHz 6.41366 GHz -56.59 dBm -51.16 dB -11.18 dB
-837.600 MHz -44.,800 MHz 1.000 MHz 5,49970 GHz -41,89 dBm -36.,46 dB -16,37 dB
-44.800 MHz -43.800 MHz 1.000 MHz 6.50022 GHz -42.43 dBm -37.00 dB -17.40 dB
43,800 MHz 44,800 MHz 1.000 MHz 5,58978 GHz -42,23 dBm -36,80 dB -17.20 dB
44,800 MHz 87.600 MHz 1.000 MHz 6.59006 GHz -40.23 dBm -34.79 dB -14.75 dB
87.600 MHz 131,400 MHz 1.000 MHz 6.67630 GHz -56,25 dBm -50,82 dB -10.85 dB
131.400 MHz 200,000 MHz 1.000 MHz 6.73238 GHz -55.84 dBm -50,41 dB -10.41 dB
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Ref Level 10.00 dBm  Offset 15.88 dB Mode Auto Sweep
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Span 400.0 MHz

Spectrum Emissio

n Mask

Standard: None

Peak Power -5.21 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -127,800 MHz 1.000 MHz 6.46414 GHz -55.87 dBm -50.67 dB -10.67 dB
-127.800 MHz -85.200 MHz 1.000 MHz 6.49726 GHz -56.14 dBm -50.93 dB -10.95 dB
-85.200 MHz -43.,600 MHz 1.000 MHz 6.58126 GHz -39.17 dBm -33,96 dB -13.93 dB
-43.600 MHz -42.,600 MHz 1.000 MHz 6.58154 GHz -39.17 dBm -33.96 dB -16.76 dB
42,600 MHz 43,600 MHz 1.000 MHz 6.66858 GHz -39,03 dBm -33.82 dB -14,22 dB
43.600 MHz 85.200 MHz 1.000 MHz 6.66882 GHz -38.71 dBm -33.50 dB -13.46 dB
85,200 MHz 127,800 MHz 1.000 MHz 6.75230 GHz -55,85 dBm -50.64 dB -10.78 dB
127.800 MHz 200,000 MHz 1.000 MHz 6.77662 GHz -55.81 dBm -50.61 dB -10.61 dB
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Peak Power -6.25 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -131,400 MHz 1.000 MHz 6.48682 GHz -55,78 dBm -49,53 dB -9.53dB
-131.400 MHz -87.600 MHz 1.000 MHz 6.49370 GHz -56.03 dBm -49.78 dB -2.81dB
-837.600 MHz -44.,800 MHz 1.000 MHz 6.57982 GHz -40,29 dBm -34,04 dB -13.97 dB
-44.800 MHz -43.800 MHz 1.000 MHz 6.58022 GHz -42.22 dBm -35.97 dB -16.37 dB
43,800 MHz 44,800 MHz 1.000 MHz 5.66974 GHz -41,91 dBm -35.66 dB -16.86 dB
44,800 MHz 87.600 MHz 1.000 MHz 6.67002 GHz -42.02 dBm -35.78 dB -15.74 dB
87.600 MHz 131,400 MHz 1.000 MHz 6.75634 GHz -55,79 dBm -49,55 dB -9.56 dB
131.400 MHz 200,000 MHz 1.000 MHz 6.76554 GHz -55,62 dBm -49,37 dB -9.37 dB
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Spectrum Emission Mask Standard: None
Peak Power -5.41dBm RBW 1.000 MHz
Range Low | Range Up RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -130,200 MHz 1.000 MHz 6.57238 GHz -56,29 dBm -50,89 dB -10.89 dB
-130.200 MHz -86.800 MHz 1.000 MHz 6.57506 GHz -56.65 dBm -51.25dB -11.32 dB
-36,800 MHz -44.400 MHz 1.000 MHz 5.66046 GHz -39.,68 dBm -34,28 dB -14,25 dB
-44.400 MHz -43.400 MHz 1.000 MHz 6.66066 GHz -41.39 dBm -35.99 dB -17.19 dB
43,400 MHz 44,400 MHz 1.000 MHz 6.74938 GHz -40,98 dBm -35,58 dB -15.98 dB
44,400 MHz 86.800 MHz 1.000 MHz 6.74950 GHz -40.16 dBm -34.75 dB -14.73 dB
86,800 MHz 130,200 MHz 1.000 MHz 6.83490 GHz -56.44 dBm -51.04 dB -11.12 dB
1230.200 MHz 200,000 MHz 1.000 MHz 6.87046 GHz -55.98 dBm -50.57 dB -10.57 dB
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Spectrum Emission Mask Standard: None
Peak Power -4.60 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -130,800 MHz 1.000 MHz 5,55642 GHz -55,88 dBm -51.27 dB -11.27 dB
-130.800 MHz -87.200 MHz 1.000 MHz 6.57430 GHz -56.29 dBm -51.69 dB -11.71 dB
-837.200 MHz -44.,600 MHz 1.000 MHz 6.66038 GHz -41.,04 dBm -36.44 dB -16.43 dB
-44.600 MHz -43.600 MHz 1.000 MHz 6.66050 GHz -40.57 dBm -35.96 dB -17.96 dB
43,600 MHz 44,600 MHz 1.000 MHz 6.74958 GHz -39,92 dBm -35,32 dB -15.72 dB
44,600 MHz 87.200 MHz 1.000 MHz 6.74978 GHz -39.76 dBm -35.15dB -15.12 dB
87.200 MHz 130,800 MHz 1.000 MHz 5,83570 GHz -55.64 dBm -51.04 dB -11.07 dB
130,800 MHz 200,000 MHz 1.000 MHz 6.89858 GHz -55,37 dBm -50.77 dB -10.77 dB
1 ] G e
Date: 19.AUG.2024 18:58:55

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AFZZ1RPADG

Page Number

: A248 of A265



SPORTON LAB.

FCC RF Test Report

Report No. : FR480902E
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Spectrum Emission Mask
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Peak Power -5.04 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -136,800 MHz 1.000 MHz 5.63978 GHz -55.06 dBm -50,03 dB -10.03 dB
-136.800 MHz -01.200 MHz 1.000 MHz 6.64882 GHz -55.02 dBm -49.98 dB -10.14 dB
-91.200 MHz -46.,600 MHz 1.000 MHz 6.73818 GHz -42,02 dBm -36,98 dB -16.94 dB
-46.600 MHz -45.600 MHz 1.000 MHz 6.73842 GHz -43.13 dBm -38.09 dB -18.49 dB
45,600 MHz 46,600 MHz 1.000 MHz 6.83154 GHz -44,19 dBm -39,15 dB -20.35 dB
46.600 MHz 91.200 MHz 1.000 MHz 6.83170 GHz -43.60 dBm -38.56 dB -18.55 dB
91.200 MHz 136,800 MHz 1.000 MHz 6.92130 GHz -55.34 dBm -50,30 dB -10.43 dB
136.800 MHz 200,000 MHz 1.000 MHz 6.96542 GHz -55.06 dBm -50.02 dB -10.02 dB
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Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |

-200.000 MHz -131.400 MHz 1.000 MHz 6.62694 GHz -55,16 dBm -50,91 dB -10.91 dB

-131.400 MHz -87.600 MHz 1.000 MHz 6.65466 GHz -55.26 dBm -51.01 dB -11.30 dB

-87.600 MHz -44.,800 MHz 1.000 MHz 6.74010 GHz -40,83 dBm -36.57 dB -16.55 dB

-44.800 MHz -43.800 MHz 1.000 MHz 6.74022 GHz -41.62 dBm -37.36 dB -17.76 dB

43.800 MHz 44,800 MHz 1.000 MHz 6.82978 GHz -40,44 dBm -36,19 dB -16.59 dB

44.800 MHz 87.600 MHz 1.000 MHz 6.82982 GHz -40.06 dBm -35.81 dB -15.81 dB

87.600 MHz 131,400 MHz 1.000 MHz 65.91590 GHz -54.,84 dBm -50,59 dB -10,73 dB

131,400 MHz 200,000 MHz 1.000 MHz 5.92458 GHz -54.63 dBm -50,37 dB -10,37 dB
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Spectrum Emission Mask Standard: None
Peak Power -4.87 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -134.400 MHz 1.000 MHz 6.72962 GHz -55,09 dBm -50,22 dB -10.22 dB
-134.400 MHz -89.600 MHz 1.000 MHz 6.73086 GHz -55.39 dBm -50.53 dB -10.60 dB
-39.600 MHz -45.,800 MHz 1.000 MHz 6.81854 GHz -42,31 dBm -37.44 dB -17.32 dB
-45.800 MHz -44.800 MHz 1.000 MHz 6.81926 GHz -41.18 dBm -36.31dB -17.51 dB
44,800 MHz 45,800 MHz 1.000 MHz 5,91078 GHz -43,07 dBm -38,20 dB -18.60 dB
45.800 MHz 89.600 MHz 1.000 MHz 6.91098 GHz -41.44 dBm -36.57 dB -16.54 dB
89,600 MHz 134,400 MHz 1.000 MHz 6.99938 GHz -54,91 dBm -50.04 dB -10.05 dB
134.400 MHz 200,000 MHz 1.000 MHz 6.99986 GHz -55.16 dBm -50.29 dB -10.29 dB
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Spectrum Emission Mask Standard: None
Peak Power -4.64 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -135,000 MHz 1.000 MHz 6.72714 GHz -54.65 dBm -50,01 dB -10.01 dB
-135.000 MHz -00.000 MHz 1.000 MHz 6.73006 GHz -54.74 dBm -50.10 dB -10.12 dB
-90,000 MHz -46.,000 MHz 1.000 MHz 6.81894 GHz -43,15 dBm -38,51 dB -18.50 dB
-46.000 MHz -45.,000 MHz 1.000 MHz 6.81902 GHz -42.55 dBm -37.91dB -18.31 dB
45,000 MHz 46,000 MHz 1.000 MHz 6.91098 GHz -41,87 dBm -37.24 dB -17.64 dB
46.000 MHz 90.000 MHz 1.000 MHz 6.91110 GHz -41.71 dBm -37.07 dB -17.05 dB
90,000 MHz 135,000 MHz 1.000 MHz 6.99986 GHz -54.,46 dBm -49,33 dB -9.86 dB
135.000 MHz 200,000 MHz 1.000 MHz 7.00062 GHz -55.27 dBm -50,63 dB -10.63 dB
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